/4 Littelfuse

ICP Test Report Certification Packet

Company name: Littelfuse, Inc.

Product Series: Clip

Product #: 04450001N/ 044500023N/ 10207101009 series
Issue Date: November 20, 2012

It is hereby certified by Littelfuse, Inc. that there is neither RoHS (EU Directive 2002/95/EC,
2011/65/EU)-restricted substance nor such use, for materials to be used for unit parts, for
packing/packaging materials, and for additives and the like in the manufacturing processes.

In addition, it is hereby reported to you that the parts and sub-materials, the materials to be used
for unit parts, the packing/packaging materials, and the additives and the like in the manufacturing
processes, are all composed of the following components.

/
e {77, :
NS
Issued by; KRISTEEN BACILA

<Global EHS Engineer>
(1) Parts, sub-materials and unit parts
This document covers the 04450001N/ 044500023N/ 10207101009 series
RoHS-Compliant series products manufactured by Littelfuse, Inc.

< Raw Materials Used
Please see Table 1

(2) The ICP data on all measurable substances
Please see appropriate pages as identifed in Table 1

Remarks :

Decemeber 01, 2005 Litl]elfuse, Inc. Page 1
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Table 1: List of Raw Materials covered by this report

Total Parts Raw Material Part Number Raw Material Description Page(s)
1 C2680 Brass 3-6
2 NA Tin/ Nickel Plating 7-10
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Test Report

%55 (No.) : CE/2011/C4740 8 #1(Date) : 2011/12/30 H# (Page): 1 of 4

B P AR A R 8 01 0 A R I
FIRST COPPER TECHNOLOGY CO., LTD.

ST EEPEQKITON
NO. 170, CHUNG CHENG 4TH ROAD, KAOHSIUNG, TAIWAN, R. O. C.

RTBBM BB hEL R, AW TP REEELP BT (The following samples was/were submitted and
identified by/on behalf of the client as) :

1 b & 4% (Sample Description) : BRASS (¥%48)

#H oA (Style/Item No.) : C2680
4 8 A (Sample Receiving Date) : 2011/12/26
B AR} (Testing Period) : 2011/12/26 TO 2011/12/30

M2 E K (Test Requested) : 4% BBRoHS 2011/65/FU Annex II 354 %K. (In accordance with the RoHS
Directive 2011/65/EU Annex II).

M4 K (Test Results) #RTFT—H (Please refer to next pages).

Nicole Chnen uperv:sor
Signed for and\s
§GS TAIWAN LTD
Chemical Laboratory - Taipei

Unless otherwise stated the results shown in this test repon refer only to the sampis(s) tested This ies! report cannot be reproduced, except in full, without prior written permission of the
Company [

This document is issued by the Company subject to its Generai Conditions of Service prxmed cverveaf avactable on request or accessible at www.sgs.com/terms_and_conditions.htm and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any hoider of this document is advised that information contained hereon refiects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising alt
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is unlawfui and offenders may be prosecuted to the fullest extent of the law.

7 - Chernical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /£ ik + 886 (02)2299 3279 f + 8B6 (02)2299 3237 www.sgs.com

Member of the SGS Group {SGS SA)
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Test Report

F— AP AR AT A R 38 10 1 A e

FIRST COPPER TECHNOLOGY CO., LTD.

ST EEPEWRITOHR
NO. 170, CHUNG CHENG 4TH ROAD, KAOHSIUNG, TAIWAN, R. O. C.

R R (Test Results)

39) 2X #54Z (PART NAME)No.1 . ¥4E& 428K H (BRASS METAL SHEET)

¥ kAR EX

REAA ﬁﬁ M & EIRAE (Result)
(Test It Unit Method
es ems) (Unit) (Method) (MDL) No.1
4% / Cadmium (Cd) mg/kg |4 #IBC 62321: 2008F ik, UARBLTE 2 n.d.
4% / Lead (Pb) mg/kg BT B AEEA. / With reference 9 17
to IEC 62321: 2008 and performed by
& / Mercury (Hg) mg/kg |1cP-AES. 2 n.d.
1§44 / Hexavalent Chromium ** | £FIEC 62321: 2008% 3k, AHAKIFIRE # Negative
Cr(VI) 2. / With reference to IEC 62321:

2008 and performed by Boiling water
extraction Method.#

thiz(Note) :
1. mg/kg = ppm; 0.1wt% = 1000ppm
2. n.d. = Not Detected (FKiZH)
3. MDL = Method Detection Limit (7 748 4iafk{a)
4. **= Qualitative analysis (No Unit) M4 (& Eiz)
5.# = a. Positive means the presence of CrVI on the tested areas
(PositiveF 783 B 1189 2) < 1§ 4%)
b. Negative means the absence of CrVI on the tested areas
(Negative F 78] 3% B 3 & A8 0 8] <18 4%)
The detected concentration in boiling-water-extraction solution is equal or greater than 0.02 mg/kg

with 50 cm? tested areas. / 3HBREHA=0.02 mg/kg with 50 cm?2 (tested areas)

Uniess oth is test report cannot be reproduced, except in full, without prior written permission of the
SR,

Company. i E - LN
This document is issued by the Company subject to its Generai Conditions of Service printed overieaf, avaifable on request or accessible at www sgs.com/terms_and_conditions.htm and,

for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any hoider of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the transaction documents. This document cannot be reproduced except in fulf, without prior written approval of the Company. Any unauthorized alteration,
forgery or falsification of the content or appearance of this document is untawful and offenders may be prosecuted to the fullest extent of the law.

iR+ 886 (02)2299 3279 {+ 886 (02)2299 3237 www.sgs.com

Member of the SGS Group {SGS SA)
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Test Report

A5 (No. )

% — AP SRR T4 A FRR F)

FIRST COPPER TECHNOLOGY CO., LTD.
ST ELEPEWHRRITON

NO. 170,

: CE/2011/C4740

B #3(Date) : 2011/12/30

CHUNG CHENG 4TH ROAD, KAOHSIUNG, TAIWAN, R. O. C.

1) HBREXFTHAZBEZAEE > HDLL2EMR - (SRBERAF LM ) / These samples were
dissolved totally by pre-conditioning method according to below flow chart. (Cr®" test method excluded )

2) EPEAE : HA1% / Name of the person who made measurement: Climbgreat Yang

3) MR A KA k& / Name of the person in charge of measurement: Troy Chang

I W - WHMLS /Cutting - Preparation

v

l AR S EE / Sample Measurement

A $(Page): 3 of 4

Y

5% Pb -+ 43 Cd & Hg

A4

AMRés Cror
v

R T B2 e R @k i E ey B AT (o F &
i) [ Acid digestion by suitable acid depended on

L LN Lo S SR A
Microwave digestion with HNOyHCI/HF

v

different sample material (as below table) l

i#;3 / Filtration

!

.

| % / Solution |

I # % / Residue |

Hhe il F ik / Add
appropriate amount of
digestion reagent

v

v

Aotk B8 % B EATHLE
Kt / Heat to appropriate
temperature to extract

1) &Eaki: / Alkali Fusion

v

2) HaEM /HClto dissolve

| B RIBA T MR TRAEL#E [ ICP-AES |

v

A8k i@k / Cool,
filter digestate through filter

v

o EEMRE [ Add
diphenyl-carbazide for
color development

v

# a2 HHE / Sample Material JH st sz 4825 / Digestion Acid
i, A, 48, 1745 / Tk, gk, D&, AR, ALK/
Steel, copper, aluminum, solder Aqua regia, HNO,, HCI, HF, H,0O,
k3% / Glass wak, 8 aas / HNOyYHF
&, 4, 48, BME / %7k / Aqua regia
Gold, platinum, palladium, ceramic
4% / Silver & [HNO;
% / Plastic ik, HAK, sk, #ak / H.SO4 HO2, HNO;, HCI
#.4& / Others m NAEFTEE E F A [ Any acid to total digestion

VRS R-T AR ARG &
BRI A 540 nm &R
W& / measure the
absorbance at 540 nm by
UV-VIS

Uniess otherwise stated the results shown in this test report refer only to the sampie(s) tested This test repori cannot be reproduced, except in full, without prior written permission of the
n o o

Company

This document is issued by (he Company subject to its General Condmons of Service pnmed overleaf avatlab!e on request or accessible at www.sgs.com/terms_and_conditions.htm and,
for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Aftention is drawn to the limitation of lability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company’s findings at the time of its intervention
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all
their rights and obligations under the fransaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration,

forgery or faisification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law.

i Chemical-Taipei 33 Wu(hyuan Road, Wuku Industrial Zone, New Taipei City, Taiwan /#

]

+ 886 (02)2299 3279 {+ 886 (0))7299 3237 www.sgs.com

Member of the SGS Group {SGS SA)
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Test Report

% — P AA HAR Y A PR R 8] {1 0 0
FIRST COPPER TECHNOLOGY CO., LTD.

BT EEPEWI705E
NO. 170, CHUNG CHENG 4TH ROAD, KAOHSIUNG, TAIWAN, R. O. C.

RAPAEHRART  MATHTEBKRNZ LS /8E. »

(The tested sample / part is marked by an arrow if it's shown on the photo.)

*x 4R 4L (End of Report) **

Uniess otherwise stated the resuits shown in this test repon refer only to the sample(s) tes(ed This test repon cannot be reproduced, except in full, without prior written permission of the

Company. ¥
This document is , available on request or accessible at www.sgs.com/terms_and_conditions.htm and,

Y
for electronic format documents subject to Terms and Conditions for Eiectronic Documents at www sgs.comiterms_e-document.htm. Attention is drawn to the limitation of liability,
indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon refiects the Company’s findings at the time of its interventiaon
only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its Client and this document does not exonerate parties o a transaction from exercising alt
their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unautharized alteration,
forgery or falsification of the content or appearance of this document is unlawfui and offenders may be prasecuted to the fuilest extent of the iaw.

K + 886 (02)2299 3279 f+886(02)2299 3237 www.sgs.cam

Chemical-Taipei 33 WuChyuan Road, Wuku Industrial Zone, New Taipei Gity, Taiwan /

Member of the SGS Group {SGS SA)



Test Report No. CANEC 1000663703 Date: 08 Mar 2010 Page 1 of 4

The following sample(s) was/were submitted and identified on behalf of the clients as :
Cu+Ni+Sn Electroplating Membrane

SGS Job No. : 12394134 - SZ

SGS Internal Reference No. 4.3

Date of Sample Received : 03 Mar 2010

Testing Period : 03 Mar 2010 - 08 Mar 2010

Test Requested : Selected test(s) as requested by client.
Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Ltd.

Manson Yang
Sr. Engineer

This document is issued by the Company under its General Conditions of Service printed overleaf oravailable on request and accessible at hitp/iwww. sgs. comflerms and conditions.

bmAtte ST T the limitation of liabilily, indemnification and jurisdiction issues defined therein. Any holder of this document is advised thatinformation contained herson
reflec pahglRQdings al the time of its intervention only and within the limits of Cliant's instructions, if any. Tha Company's sole responsibilily is to its Clieni and this
docyiife BN gie parties to a transaction from exercising all their rights and obligations undar the transaction documents. Any unautborized alteration, forgery or
fal: ,d e tlon af the co: 2§ appearance of this document is unlawful and affenders may be prasacuted ta the futiest extent of the law.

gpults shown in this test report refer onty to the sample(s) tested. This document cannot be reproduced except in full, without prior approval of the Company.

198 Kezhu Road, Scientech Park Guangzhou Ecoromic & Technology Development District. Guangzhou, China 510663 ¢ (86-20)82155555  f {B6-20)82075113 WWW.CN.sgs.com

Member of the SGS Group (SGS SA}
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Test Report No. CANEC 1000663703 Date: 08 Mar 2010  Page 2 of 4

Elementary Analysis

Test ltem(s) Unit Test Method (Reference) Result MDL
Cadmium (Cd) mg/kg IEC 62321:2008, ICP-OES N.D. 2
Lead (Pb) mg/kg IEC 62321:2008, ICP-OES 34 2
Mercury (Hg) mg/kg IEC 62321:2008, ICP-OES N.D. 2
Hexavalent Chromium (CrVI) by - IEC 62321:2008, UV-Vis Negative O
boiling water extraction

Note:

1. mg/kg = ppm

2. N.D. = Not Detected (< MDL)
3. MDL = Method Detection Limit
4. & = Spot-Test:
Negative = Absence of CrVI coating, Positive = Presence of CrVI coating;
(The tested sarnple should be further verified by boiling-water-extraction method if the spot test resuilt
is negative or cannot be confirmed.)
Boiling-water-extraction:
Negative = Absence of CrVI coating
Positive = Presence of CrVI coating; the detected concentration in boiling-water-extraction solution is
equal or greater than 0.02 mg/kg with 50 cm? sample surface area.
Storage conditions and production date of the tested sample are unavailable and thus results of Cr(V1)
represent status of the sample at the time of testing.
5. "-" = Not regulated

This dacument is issusd by the Company under its General Conditions of Service printad overleaf or avaitable on request and accessible at hitp:/iwww.sgs .com/terms and conditions.
ek Lty \ the limitation of Hability, indemnification and jurisdiction issues defined therein. Any holder of this documeant is advisad that information contained herson
reflaci e Tompd dlngs at the time of its intervention only and within the limits of Client's instructions, if any. The Company’s sole responsibility is {o its Client and this
,ﬁ"‘ t does not -'---

¢fiFation of the conte

gte parties to a lransaction from exerclsmg alt their rights and obligations under the transaction documents. Any unauthorized alteraticn, forgery or
\ eppearance of this document is uniawful and offendars may be prosecutad to the fuilesl axtent af the law.
Riuits shown in this test report refer anly to the sampie{s} tested. This document carnot be reproduced except in full, without prior approval of the Company.

196 Heate Road, Stientech Park Guangzhou Ecanomic & Technology Development istict Guangzhos, China 510663 ¢ (86-20)82155555  f (86-20)82075113 WWW.CN.5g5.60M
HRE - PN - BEERORIE R KR SRR RIS 1989 SRHR:510663 1 (86-20)82155505 1 (86-20)82075113 e sgs.china@sgs.com

Member of the SGS Group (SGS SA)




Test Report

No. CANEC 1000663703 Date: 08 Mar 2010 Page 3 of 4

ATTACHMENTS

Testing Flow Chart
1Y Name of the person who made measurement Bella ¥ang
2) Name of the person in charge of measurement: Adams Yu

3) These samples were dissolved totally by pre-conditioning method according to below flow chart
(Cr8+ test method excluded) .

Sample Preparation

v
Sample Measurement

Pb/Cd Hg l Cré+
y . 4
Acid digestion with Acid digestion with l ¢
microwave/ hotplate microwave/ hotplate Nonmetallic Metallic
: material material
k 4 r *
Filtration Filtration "
Adding digestion Positive
| reagent
v ¥ ; ¥
Solution Residue ~ Solution Heating to
90~895°C for Baoiling water
extraction extraction
¥ Y ‘ ‘
1) Alkali Fusion / ICP-OES N :
Dry Ashing Filtration and Adding 1,5-
2Y Acid to pH adjustment diphenylcarhazide
dissolve T for color
¥ ) development
DATA Adding 1,5- 7
¥ diphenylcarbazide
ICP-OES/8AS for colar A rgd color
development indicates the
presence of Cré+
4’ If necessary,
- UV-Vis confirm with
DATA UV-Vis,
T + +
DATA L DATA

Bk appearance of this document is unlawful and offenders may be prosacutad to the fullgst axtent of the Iaw

o thé::} Bults shown in this test renart refer only to the sampia(s} tested. This document cannotbe reproduced except in full, without prior approval of the Company.

JS&KezhuRoad, Seientech Park Guangzhou Economic & Technology Development District Guangzhou, China 510663 ¢ (86-20)82155555  f (86-20)82075113 WWW.CN.8¢S.com
R < M - SHTRORTE S KRR IRIRIN108S  fFH45:510663  t (36-20)B2155555 f(86-20)82075113 & sgs.china@sgs.com

Member of the SGS Group (SGS SA)



Test Report No. CANEC1000663703 Date: 08 Mar 2010 Page 4 of 4

Sample photo:

CAN10-006637.002

SGS authenticate the photo on original report only
*** End of Report ***

Nte parties to a transaction from exercising-alt their rights and obhgahons under the transacuon documents, Any unauthorized alteration, forgery or
g ;fénon of tha conter \ appearance of this docunentis unlawful and offendsrs may be prosecutad to the fullpst extant of the law.
e otjmth&n RLuits shown in this test repart refer anly to the sample{s} tested. This document cannot be reproditced exceptin full, without prior appraval of the Company.

¢ 186 Kezhu Road, Sclzntech Park Guangzhou Econamic & Techanlogy Development Distit, Guangehou, China 510663 ¢ (86-20)82155555  f{86-20)82075113 WIWW.CN.505.c0m
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Member of the 8GS Group (SGS SA)
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